
 
Vitamin D Deficiency: Primary and Secondary Care Prevention and Treatment 

in Paediatrics 

NHS England recommends that vitamin D maintenance therapy should not routinely be prescribed5 

Routine testing of serum 25(OH)D levels is not recommended and should be restricted to children and 
young people with a clear indication for measurement1 

 
 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Have other causes been excluded? 

Assess need for treatment based on serum 25-OH vitamin D levels 

Does patient have any of the following? 1 

• Symptoms of vitamin D deficiency e.g. rickets, bone 
pain, muscle weakness 

• Abnormal investigations suggestive of vitamin D 
deficiency  

• Chronic diseases that may increase risk of vitamin D 
deficiency  

• Bone diseases requiring correction of vitamin D 
levels prior to specific treatments  

Deficient: 0-25nmol/L2 

Is the patient at high risk of developing 
vitamin D deficiency? 1 

• Breastfed infants <6 months whose mothers have 
not taken vitamin D supplements during 
pregnancy  

• All infants 6 months to 5 years (unless receiving 
>500mL formula milk/day)  

• Insufficient calcium in diet  
• Children with limited sun exposure  
• Disabled or housebound children  
• Darker skin  
• Family members with proven vitamin D deficiency 
• Children with more complex illness eg. taking 

anticonvulsant medications that induce liver 
enzymes, malabsorption** 

•  

 

Investigations3 

• U&Es, Creatinine, FBC 
• Bone Profile (Ca, Mg, 

phosphate, ALP)  
• 25-OH vitamin D levels  

 

Maintenance therapy 
• Lifestyle advice* 

• Children under 4 may be eligible for free Healthy Start 
Vitamins (300 units Vitamin D in 5 drops) 
https://www.healthystart.nhs.uk/for-health-
professionals/vitamins/ 

• Otherwise advise to purchase OTC vitamin D 
supplements4,5** 

➢ Up to 1 month: 300-400units daily2 
➢ 1month-18years: 400-600units daily1 

• 5 years and over-consider supplements on an individual 
patient basis, if still at high risk. 

 

Insufficient: 26-50nmol/L2 

Reassure and lifestyle 
advice* 

• Safe sun exposure 
• Dietary advice 
• Ensure dietary calcium 

intake is adequate 

YES 

YES 
YES 

NO 

Sufficient: >50nmol/L2 

Is the patient symptomatic or at 

high risk of developing deficiency? 

NO 

Treatment of deficiency 

Lifestyle advice* 

Prescribe on FP10: 

➢ Up to 6 months: 1,000 - 3,000 
units daily for 4-8 weeks2 

➢ 6months-12 years: 6,000units 
daily for 8-12 weeks1 

➢ 12-18 years: 10,000units daily 
for 8-12 weeks1 (in this age group a 

single or divided oral doses to give a 
course total of 300,000units can be 
considered if compliance is an issue)1 

At end of treatment course repeat bone 
profile and Vitamin D tests (and PTH 
level in rickets or hypocalcaemia)2 

Followed by Maintenance therapy 
as below: 
➢ Up to 1 month:300-400units 

daily2 
➢ 1month-18years:400-600units 

daily1 
➢ Advise to be purchased 

OTC4,5** 
 

 
 

YES 

Maintenance therapy 

Lifestyle advice*   

Children under 4 may be eligible for free Healthy Start Vitamins as above 
Otherwise advise to purchase OTC vitamin D supplements 4,5** 

➢ Up to 1 month: 300-400units daily2 
➢ 1month-18years: 400-600units daily1 
Repeat blood test is not needed if patient is asymptomatic and compliant with 
supplements 

NO 

**Exceptions that apply to the recommendation to self-care5  

• Patients prescribed OTC products to treat an adverse effect or symptom of 
a more complex illness and/or prescription only medications should 
continue to have these products prescribed on the NHS. 

• Individual patients where the clinician considers that their ability to self-
manage is compromised as a consequence of medical, mental health or 
significant social vulnerability to the extent that their health and/or 
wellbeing could be adversely affected if reliant on self-care. To note that 
being exempt from paying a prescription charge does not automatically 
warrant an exception to the guidance 

OR 

Refer to 

Secondary 

Care 

https://www.healthystart.nhs.uk/for-health-professionals/vitamins/
https://www.healthystart.nhs.uk/for-health-professionals/vitamins/
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Vitamin D Deficiency: Primary and Secondary Care Prevention and Treatment in 

Paediatrics 

 

Pan Mersey Area Prescribing Committee recommendations: COLECALCIFEROL 

licensed oral products 

The Pan Mersey Area Prescribing Committee recommends that, wherever possible, an oral 
colecalciferol product that is a licensed medicine, within its licensed indications, should be 
prescribed. Where this is not possible, a licensed medicine used outside its licensed 
indications i.e. “off-label” should be prescribed. 
 
Currently available licensed medicines include those listed below. For full details see the 
relevant Summary of Product Characteristics available: Electronic Medicines Compendium 
(eMC) 
 
Please note: 

• Abidec and Dalivit drops provide 400 units Vitamin D in 0.6ml  

• Healthy Start Vitamins provide 300 units Vitamin D in 5 drops 
 
Children 0-18 years 

• Treatment and Prevention 
o Colecalciferol 25,000  units in 1ml oral solution unit dose ampoules 
o Colecalciferol 10,000 units in 1ml oral drops (200 units in 1 drop)  
o Colecalciferol 2,740 units in 1ml oral drops (400 units in 6 drops)  

• Prevention 

o Colecalciferol 2,400 units in 1ml oral drops (400 units in 6 drops)  
 

Children over 12 

• Treatment and prevention 

o Colecalciferol 25,000 units tablets  
o Colecalciferol 1,000 units tablets  

o Colecalciferol 20,000 units capsules  
o Colecalciferol 800 units capsules  
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